
Group: CHD-SUPERCHD

Engine: LDW 1603   Drawing: M

STARTING

POS. CODE DESCRIPTION Qty

  1 2100.111 preheating glow plug 12 V 3

  2 2185.548 glow plug wire 2

  3 1780.027 bolt M 10 X 1,5 X 60 1

  4 7625.256 washer diam. 10,5 1

  5 6491.013 pipe elbow 1

  6 1780.027 bolt M 10 X 1,5 X 60 1

  7 7625.256 washer diam. 10,5 1

  9 1157.360 EXTERNAL VOLT. ALTERNATOR  12V-45 A Iskra 1

 10 8725.052 alternator support 1

 10a 8725.072 alternator support for lowered heat.cab w.pm (Pos. G 30c) 1

 11 9730.100 screw M 8 X 25 2

 12 9730.031 screw M 8 X 40 1

 13 5840.191 starting motor 2,0 KW 1

 13 5840.235 starting motor 3 KW 24 V 1

 14 6745.050 oil switch  0,3 bar (M 12) 1

 16 9730.045 screw M 10 X 30 2

 16 9732.037 screw M 10 X 40 2

 18 3240.004 nut M 5 3

 20 7626.066 washer 3

 22 2193.134 contr boX 12V 1

 23 5830.161 connection boX 1

 41 2186.143 wire with diode 12V 1

 78 7565.007 washer diam. 8 1

 79 3240.018 nut M 8 1

 80 3240.008 nut M 6 1

 81 3617.088 clamp dia. 9,5 1

 93 3810.099 flange for starting motor 3 KW 24 V 1
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Additional Info - Engine: LDW 1603  Drawing: M

STARTING

Pos. Old part Serv.Lett. Notes S.No/Date

M 13 5840.173 300061 - 7329322

5840.230 300063 - 7347651

M 16 300061 - 7329322

M 41 2185.904 D096 - 5252706

M 93 300061 - 7329322

3810.095 300063 - 7347651
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